
Hargette LLC   
7 West Red Fox Trail    
Greenville, SC 29615    

 

  

FINAL 

Emerging Contaminants 
Compliance Preliminary 
Engineering Report 
Lake Murray Water Treatment Plant 

 
 
 

 
Newberry County Water & Sewer Authority 
 

September 25, 2025 
 

9/25/2025 9/26/2025

AU

R

R
A
C

F
I

T
I

E
OF

T

S

C
E

UT
H

O

CA

TH

R
O
IZ

I
T
A

IO

AN

O
N





Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

 Hargette LLC I Table of Contents  Page | i 

Table of Contents 

Executive Summary.................................................................................................. ES-1 

1. Introduction ........................................................................................................ 1-1 
[...]
Capital and operations and maintenance (O&M) cost estimates were developed for each of 
the alternatives: 

• The lowest capital cost was the bulk bag system (with redundancy) with one 
residual lagoon ($7.1M), followed by the PAC silo option with one residual lagoon 
and the GAC option without a building (both approximately $7.8-7.9M). 

• O&M costs were similar between all the options. The O&M costs were based on 
the use of either of the top two performing PAC products or GAC products; O&M 
costs may be reduced if the top performing products are utilized. 

• The 20-year net present value for the alternatives was developed and the bulk bag 
system had the lowest net present value ($9.8M), followed by the PAC silo option 
with one residual lagoon ($10.4M) and the GAC option without a building 
($10.7M). 

Recommendations 
Based on the findings of the evaluation and discussions with NCWSA staff, the following 
recommendations were developed: 
 

• Based on the efficacy of GAC treatment for PFOA and PFOS removal and the ability 
to remove GenX more effectively than PAC, utilize GAC treatment for PFAS removal 
at the NCWSA Lake Murray WTP. This eliminates the need for immediate 
improvements and handling of additional PAC solids and protects against the 
uncertainty of disposal of PFAS-laden PAC solids in the future. 

 
• Design GAC system to be installed beneath a canopy, with the ability to enclose the 

canopy as a bid alternate or in a future project. 
 

• As part of the design, conduct a product selection pilot to further evaluate the 
effectiveness of the selected GAC and alternate products during varying water 
quality and also for the removal of GenX. 
 

• Consideration should be given to repairing the existing 50-pound bag feed system 
such that it is operable. If repaired, the existing PAC feed system could be available 
in the interim while the GAC system is being constructed and also could be 
beneficial as a supplement to GAC if raw water MIB levels ever spike up to historical 
maximum levels seen at other utilities on Lake Murray. 

 





Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Introduction  Page | 1-1 

1. Introduction 
1.1 Purpose 
In April 2024, the United States Environmental Protection Agency (USEPA) released the 
final National Primary Drinking Water Regulation (NPDWR) for six poly- and per-fluoroalkyl 
substances (PFAS). As indicated in Table 1-1, the final regulations include regulatory 
requirements for five individual PFAS compounds (PFOA, PFOS, PFNA, PFHxS, and HFPO-
DA (GenX chemicals)) as well as a Hazard Index for a mixture of two or more of four 
compounds (PFNA, PFHxS, HFPO-DA, and PFBS).  

Just over one year after finalizing the regulation, in May 2025, USEPA announced their 
intentions to maintain the maximum contaminant levels for PFOA and PFOS, extend 
compliance deadlines for PFOA and PFOS to 2031, establish a federal exemption 
framework, and rescind the regulations and reconsider the regulatory determinations for 
PFHxS, PFNA, HFPO-DA (GenX Chemicals), and the Hazard Index mixture of these three 
plus PFBS to ensure that the determinations and any resulting drinking water regulation 
follow the legal process laid out in the Safe Drinking Water Act. 

Although USEPA has announced their intentions to modify the rule in these ways, the 
regulatory process will take time and USEPA plans to develop rulemaking to reflect these 
changes, issue a proposed rule in Fall 2025, and finalize the rule in Spring 2026. Table 1-1 
summarizes the rulemaking to date, along with these intended modifications by denoting 
the affected compounds and deadlines as Note 5. The text in this report reflects 
considerations for the current rule while acknowledging the anticipated rule modifications 
announced by USEPA. 



Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Introduction  Page | 1-2 

Table 1-1:  USEPA PFAS National Primary Drinking Water Regulation (Notes 1,2) 
Chemical Maximum Contaminant 

Level Goal (MCLG) (Note 3) 
Maximum Contaminant Level 

(MCL) 
PFOA 0 4.0 parts per trillion (ppt) 

PFOS 0 4.0 ppt 

PFNA (Note 5) 10 ppt 10 ppt 

PFHxS (Note 5) 10 ppt 10 ppt 

HFPO-DA (GenX 
Chemicals) (Note 5) 

10 ppt 10 ppt 

Mixture of two or more: PFNA, 
PFHxS, HFPO-DA, and 
PFBS (Note 5)  

Hazard Index (HI) 
of 1(Note 4) 

Hazard Index (HI) of 1(Note 4) 

Notes: 
1. https://www.epa.gov/system/files/documents/2024-04/pfas-npdwr_fact-

sheet_general_4.9.24v1.pdf 
2. https://www.epa.gov/system/files/documents/2024-04/pfas-npdwr_fact-

sheet_general_4.9.24v1.pdf 
3. MCLG is the level of a contaminant in drinking water below which there is no known or 

expected risk to health. MCLGs allow for a margin of safety and are non-enforceable 
public health goals.  

4. HI = [HFPO-DAppt]/[10 ppt] + [PFBSppt]/[2000 ppt] + [PFNAppt]/[10 ppt] + [PFHxSppt]/[10 
ppt] 

5. https://www.epa.gov/newsreleases/epa-announces-it-will-keep-maximum-
contaminant-levels-pfoa-pfos  

 
PFAS monitoring conducted by the Newberry County Water and Sewer Authority (NCWSA), 
neighboring utilities, and the South Carolina Department of Environmental Services 
(SCDES) indicate that the PFOA and PFOS levels in the raw and finished water are often 
above the regulatory limit of 4.0 ng/L. GenX has approached the regulatory limit of 10 ng/L 
with one sample from a neighboring utility exceeding 10 ng/L in one sampling event. The 
levels of the other regulated compounds (PFHxS, PFNA, and PFBS) have historically been 
less than the regulatory limit. As mentioned previously, EPA has indicated their intent to 
reconsider the GenX regulation, so this may not be an issue for NCWSA. Because PFOA 
and PFOS are above the maximum contaminant level (MCL) in the source and finished 
water at the NCWSA Lake Murray Water Treatment Plant (WTP), treatment modifications 
will be required to comply with the new regulation. 

NCWSA contracted with Hargette LLC (Hargette), with assistance from Hazen, to evaluate 
treatment alternatives to remove PFAS at the NCWSA Lake Murray WTP to meet the new 
regulation. The purpose of this report is to summarize the evaluations performed to select 
the most appropriate treatment option for removal of PFAS at the NCWSA Lake 
Murray WTP.  

https://www.epa.gov/system/files/documents/2024-04/pfas-npdwr_fact-sheet_general_4.9.24v1.pdf
https://www.epa.gov/system/files/documents/2024-04/pfas-npdwr_fact-sheet_general_4.9.24v1.pdf
https://www.epa.gov/system/files/documents/2024-04/pfas-npdwr_fact-sheet_general_4.9.24v1.pdf
https://www.epa.gov/system/files/documents/2024-04/pfas-npdwr_fact-sheet_general_4.9.24v1.pdf
https://www.epa.gov/newsreleases/epa-announces-it-will-keep-maximum-contaminant-levels-pfoa-pfos
https://www.epa.gov/newsreleases/epa-announces-it-will-keep-maximum-contaminant-levels-pfoa-pfos


Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Introduction  Page | 1-3 

1.2 Scope 
The principal elements of this study include the following: 

▪ Compile and summarize existing available water quality data for the NCWSA Lake 
Murray WTP and neighboring utilities, including general water quality data, taste and 
odor data, and PFAS data.  

▪ Perform bench-scale testing of powdered activated carbon (PAC) products to 
determine the efficacy of PAC for removal of PFAS compounds as well as taste and 
odor compounds and total organic carbon (TOC). 

▪ Perform a desktop technology evaluation of adsorption technologies for PFAS 
removal as well as removal of other contaminants of concern, including granular 
activated carbon (GAC), anion exchange resins (AIX), and Fluorosorb®. Use the 
results of the desktop evaluation to screen alternatives for rapid small scale 
column testing. 

▪ Conduct bench-scale rapid small scale column testing (RSSCT) of two alternative 
adsorbent media to determine treatment effectiveness on filter effluent water from 
the NCWSA Lake Murray WTP.  

▪ Perform a high-level evaluation of the impacts of the different treatment 
alternatives (PAC and post-filtration GAC, AIX, or Fluorosorb®) on solids quantities, 
solids handling requirements, corrosion control, and lead and copper compliance. 

▪ Develop a conceptual design and life cycle costs for one PAC alternative and one 
GAC/AIX/Fluorosorb® alternative, including general sizing of the new facilities for 
the current plant capacity of 2 million gallons per day (mgd) and an ultimate future 
capacity of 6 MGD. 

▪ Summarize the results of the evaluation in a technical report. 

1.3 List of Abbreviations 

Abbreviation Definition 
ac acre 

AIX Anion exchange 

avg average 

BV bed volumes 

CECs contaminants of emerging concern 

CFE combined filter effluent 



Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Introduction  Page | 1-4 

Abbreviation Definition 
cu ft cubic foot 

DBPs disinfection byproducts 

EBCT empty bed contact time 

GAC granular activated carbon 

HAA5 haloacetic acids 

hr hour 

lb pound 

LRAA locational running annual average 

MCL maximum contaminant level 

MG million gallons 

mgd million gallons per day 

mg/L milligrams per liter 

MIB Methyl-Isoborneol 

min minimum, minute 

MOR monthly operating report 

ng/L nanograms per liter 

NCWSA Newberry County Water and Sewer Authority 

NF nanofiltration 

NPDWR National Primary Drinking Water Regulation 

OH&P overhead and profit 

PAC powdered activated carbon 

PER Preliminary Engineering Report 

PFAS per- and polyfluoroalkyl substances 

PFOA perfluorooctanoic acid 

PFOS perfluorooctanesulfonic acid 

PS pumping station 

RO reverse osmosis 

RSSCT rapid small scale column test 



Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Introduction  Page | 1-5 

Abbreviation Definition 
SCDES South Carolina Department of Environmental Services 

sf square feet 

TTHM total trihalomethanes 

USEPA United States Environmental Protection Agency 

WTP Water Treatment Plant 

yr year 

 





Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Background and Historical Data Review Page | 2-1 

2. Background and Historical Data Review 
2.1 Background 
The Newberry County Water and Sewer Authority (NCWSA) serves approximately 9,900 
drinking water customers in Newberry County, South Carolina. Water is supplied to these 
customers largely through the Lake Murray WTP, which NCWSA owns and operates. 
NCWSA also buys a small percentage of water from the City of Newberry, which is treated 
at the City of Newberry’s water treatment plant located on the Saluda River at the 
headwaters of Lake Murray. 

The NCWSA Lake Murray WTP treats water from Lake Murray and has a rated capacity of 2 
million gallons per day (mgd). A submerged intake screen is installed in Lake Murray and is 
connected to the raw water pumping station through a 24-inch pipeline. The raw water 
pumping station has three pumps that pump raw water through a 16-inch pipeline to the 
WTP approximately 0.25 miles from the raw water pumping station. 

The main treatment chemicals and processes used at the NCWSA Lake Murray WTP are 
shown in Figure 2-1 on the following page and include the following:  

• Powdered activated carbon (PAC) addition in the wetwell of the raw water 
pumping station. 

• Raw water chemical addition in the raw water flow metering vault on the plant 
site, including lime for pH adjustment (when needed to optimize coagulation pH), 
chlorine (not typically used), and coagulant (polyaluminum chloride). 

• Rapid mixing with polymer addition (not typically used). 

• Two Veolia Pulsator® clarification basins. 

• Pre-filter chlorination. 

• Dual media filtration. 

• Post filter chemical addition, including chlorine for disinfection, phosphate for 
corrosion control, caustic for pH adjustment, and fluoride for dental health.  

• One 250,000 gallon clearwell. 

• Finished water pumping station with two pumps.  Construction of a new pumping 
station to replace the existing pumping station is expected to start in the near 
future. 

 



Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Background and Historical Data Review Page | 2-2 

 

Figure 2-1:  NCWSA Lake Murray WTP Process Flow Diagram 



Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Background and Historical Data Review Page | 2-3 

2.2 Historical PFAS Data 
Available historical PFAS data for NCWSA and neighboring utilities that utiize Lake Murray 
as their water source are contained in Table 2-1 and Figure 2-2 and Figure 2-3. The levels 
of PFOA are generally near or slightly above the MCL of 4.0 ng/L, while the levels of PFOS 
consistently exceed the MCL of 4.0 ng/L, indicating that additional treatment processes 
will be needed to meet the PFAS MCLs. 

Table 2-1:  Historical PFAS Data for NCWSA and Neighboring Utilities 

 PFOA 

(ng/L) 

PFOS 

(ng/L) 

HFPO-DA (GenX) 
(ng/L) 

PFBS 

(ng/L) 

NCWSA (Note 1) 

Average 4.4 7.0 7.8 2.5 

95th Percentile 4.7 8.0 9.2 --- 

Maximum 4.8 8.1 9.7 2.5 

Neighboring Utilities (Note 2) 

Average 4.9 7.4 7.8 3.9 

95th Percentile 6.2 11 10.1 4.8 

Maximum 6.3 11.3 10.2 5.0 

Notes: 
1. Includes data collected by SCDES, UCMR5 data, and data collected from full-scale 

plant during PAC bench-scale testing. 
2. Includes UCMR5 data for Saluda County Water and Sewer Authority, City of Newberry, 

Amicks Ferry Water System, City of Columbia, Joint Municipal Water and Sewer 
Commission, and West Columbia available on EPA website as of August 15, 2025.  
(https://www.epa.gov/dwucmr/fifth-unregulated-contaminant-monitoring-rule-data-
finder) 

 

 
 
 

https://www.epa.gov/dwucmr/fifth-unregulated-contaminant-monitoring-rule-data-finder
https://www.epa.gov/dwucmr/fifth-unregulated-contaminant-monitoring-rule-data-finder


Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Background and Historical Data Review Page | 2-4 

 
Figure 2-2:  Historical PFAS Data for NCWSA 

 

 
Figure 2-3:  Historical PFAS Data for Neighboring Utilities 

 



Newberry County Water & Sewer Authority  Emerging Contaminants Compliance PER 

Hargette LLC I Background and Historical Data Review Page | 2-5 

Of the other regulated compounds, HFPO-DA (GenX) levels have averaged approximately 
8.0 ng/L in the testing to date, slightly below the regulatory requirement of 10 ng/L. Ambient 
water quality sampling performed by the SCDES as part of their Ambient Surface Water 
PFAS Project and Long-Term Monitoring PFAS Project have indicated widely varying levels 
of GenX in the raw water upstream of Lake Murray, particularly at the intersection of the 
Saluda River and Cooley Bridge Road (SCDES Sample Site S-1014). GenX concentrations at 
this location have varied from less than the method reporting limit to 206 ng/L and are 
contained in Figure 2-4. Furthermore, Sample Site S-131 where Highway 72 W crosses 
Lake Greenwood has measured GenX levels up to 23 ng/L within the last year, and Sample 
Site S-311 in Boyd Mill Pond on the Reedy River captured an elevated GenX reading of 44.1 
ng/L on May 15, 2023. While GenX concentrations do not currently exceed the MCL in 
NCWSA sampling and USEPA has announced their intent to rescind and reconsider the 
GenX regulation, the ability to remove GenX either now or in the future will be a 
consideration in the technology selection process. 

 
Figure 2-4:  GenX Concentrations at the Saluda River at Cooley Bridge Road 

(Source: https://gis.dhec.sc.gov/gisportal/apps/webappviewer/index.html?id=162b8d1e7fdf459db7ff6b251671651f) 

The other regulated compounds, PFNA and PFHxS, have not been present in sampling at 
NCWSA and neighboring utilities to date. PFBS, which is part of the Hazard Index 
calculation, has been present, but at low levels, much less than the health reference 